5
1

" MASTER ILLUSTRATED PARTS LIST

2- (g
MAC 1-10
Chain Saw

January 1970

- CONTENTS -
Page
Figire 1. General . .. ..o enisie s oliptls 2
The policy of McCulloch Corporation is one of
continual improvement in design, manufacturing Figure 2, Clutch Guard & Starter Assy .. 6
and engineering advancement wherever possible
to assure still finer two-cycle power tools. Figure 3. Fuel Tank Assembly ........ 6
Hence, specifications, equipment, colors, design
and manufacturer's suggested list prices are Figure 4. Fuel Tank Assembly ........ 8
subject to change without notice and McCulloch
Corporation reserves the right to make such Figure 5. Carburetor Assembly ....... 10
changes without prior notification or obligation
to backfit or supply backfit components for units Figure 6. Carburetor Assembly ....... 12
previously shipped from the factory.
Figure 7. Carburetor Assembly ....... 14
Figure 8. Powerhead Assembly ....... 16

This Master Illustrated Parts List gives the name, number and interchangeability
between engines, of service and replacement parts which were used on or are
presently available for all MAC 1-10 chain saws manufactured to date.

Information about the List and how to use it will be found on the back cover. Read the
information before you start to use the List.

. McCULLOCH

Copyright 1970 U.S.A.- -
McCulloch Corporation P/N 84289

%% ot




MAC1-10

Figure 1. General




MAC 1-10
FIGURE 1. GENERAL

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to | 27001 to | 75001andup | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 |Without Prefix i- 2~ 10- 11-
x 110454 Mt = Hex BIUB=38 | . oin's oie dornie o mon s sinis & 6 2 All
2 100440 WEBRET ~ D10 e wviss sl s s sln 5 alin & o R & e o s o 2 All
3 Clutch Guard & Starter Assy (See Figure 2) . : All
4 Bar and Chain Assy (Furnished on saws coded 'G ) s All
5 64330 Set - Bar plates (Accessory Item). . . .. .. .. e & 1 All
6 102761 Screw - Hex hd10-24 X T/8 v v s wvs o 6 6 nis S R ) All
T 100352 Washer = #10 ...cvveoosmnesass S AR 2 All
8 61678 Plug - Nutrefainer’ ....csss o0 0000 s 1 All
9 101326 Nut-Hex 10-24 ... cncsnonovsissasossoms 2 All
10 101977 Screw - Fil hd 1/4-20x 3/4. ...... SRt R | A,B,C
105187 Screw - Skt hd 1/4-20 x 1-1/8 ... .. S E e E e e ;) D,E
* 102130 Screw - Hex hd 1/4-20x1-1/2 ......... ) TR 1 E,G
11 105043 Tockwasher:s B 00000 s ies oo nn s o ol s aaisi 50 1 A,B,C
*100153 Lockwasher - 1/4 . ...... P W P 1 F,G
12 100004 Washer =1/ o ooife e o'a 1 ABCDE
13 * 53484 Clamp . . A O B Pl AT SR el 3 e S 1 F G
14 67372 Klt-Frame&an 1 A,B,C,D,E
69054 Frame & Grip AsSY « v e s v T i e e R 1 F,G
15 110350 Nut:~ Flexloe 5/16-24 . .o v soie sices e e wa 1 A,B
103746 Wik~ Flenloe 87824 i s nois s s s anis s 3 1 C,D,E,F,G
16 67148 ClutchAssy ..... el el gl 1 All
17 64583 Betainer .. covvovos i e e wes & e 8 e 2 All
18 66384 , Bpring = Cluteh . cvsivessam oo o S—— 2 All
19 67233 . BhoE = Elalohieic s S s v oo a s vals ofv s & aia A 2 All
20 67149 . HOLOTABBY fena o wiae o ora b & Wil s atie: @ Wl . W . 1 All
21 68837 . o Opring-Pawl .. v0a0s o1 %e K e & W s 2 All
22 67112 o s Baveln s s o Wieie . i 2 All
23 64857 ot i MRS L e B e ataa e e S0 R 5% § Sanes 2 All
24 65473 « « Washer -Special . .. covsvvsenvonsssneas 2 All
25 65370 Kit - Sprocket and Drum ASSY « « v o o s v o s s 7 el 1 All
26 61692 « (SHimy, el s 2 All
27 110330 Bearing - Sprocket...................... 1 All
28 103879 Key - Woodruff ...... aWkral el sindra 36 & eale Wi ELE e 1 All
29 62117 Cover Assy - Air cleaner ...... o amiun n o 1 A,B,C
65866 Cover Asgy -~ Air Cleaner ...« ..« sssssss 0544 1 D,E,F,G
30 62434 U SRR R P e S s ahae s eieing eelle s winige e s . 1 A B,C
65813 o Nut - Coyer . s 4 e e b S TR S 1 D,E,F,G
31 66451 Nameplate «.ovvesees e ol e G 1 All
32 62077 Screen - Air cleaner ..... A o\ wa kb . 1 A,B,C
66774 Screen - Air cleaner . ...... = MUstaie s o m e e s s 1 D,E,F
68520 Screen - Air cleaner . ........ .. 1 G
33 62978 Bevew = SeeeiR) . . feiens i s m mr b S B s 3 All
34 105348 Serew ~-Hexhd 10-24 x 1/2 . . v i v ov v v nnans LB G
35 69890 Lockplate AT E e R T A T W | G
36 83521 Kit - Fan housing . .... BRI . S, 1 All
37 55615 . Guard - Flywheel .. .csccisseassnnas 1 All
38 68531 Fuel Cap ABSY o s alais & o o sieia o ain s Alwin o mtmiie e 1 All
39 68533 B v R Nkt o e e S e g S e 1 All
40 63041 e VAl¥E v s a n o v ua B L [ e e WA e e i All
41 62316 . Bule s v v 1 All
42 63040 .Spriug..................... ........ 1 All
43 65671 2 GASITEl o Bae el e W aOE B e 8 e 1 All
44 110334 Screw - Oval hd 12 24 X i B e el i e . 1 All
* Included with Frame & Grip Kit, P/N 67372




MAC 1-10

FIGURE 1. GENERAL (CONTINUED)

Item Part Units Per Usable on

No. Number Description Assy Code

45 64796 Cover ~Fuel tank . ... .vesoooosnnsesss . 1 AB
63656 Cover - Fuel tank ..... b e v Th S T e 1 C,D,E,F,G

46 62102 Gasket « COVET « v et erwis w i-iiwie & P e 1 All

47 63935 Hose Aasy ~ PUEl: G1e s o ois o min o smiwssiv sinime 1 AB
64848 Hose ABRY = PUel, v s eivtcaivs s a0s s oo S e 1 C,D,E,F,G

48 63932 s PIILER = FUETL <6 oo & a-eal ¢ sien » win o =res m a2as n 1 All

49 100440 s IWRHNET 5/H6 & & uhn @ 5 alin & s e mime s il e ¢ 1 All

50 67944 Spring - HOS€ o v evwonssenonooaacoa 1 All

51 102433 Screw - Hex hd 10-24 x 1-5/8 ... ..o v vu.. e 2 AB
103355 Screw - Hex hd 10-24 x 1-7/8 ..... RS . 2 c
103124 Screw - Hex hd 10-24 X 2 . . . vvvvnnnenn e 2 D,E,F

52 100352 Washer - #10 . .....00veivnsn rams ATenk sials s 2 AB
64856 WaBher = 100 . . i v eas i 2 von - and S 2 C,D,E,F

53 68203 Washer - Insulator . ......co00000.. SUa ke 2 All

54 62327A Sleeve - Insulator ,..:.... ¥ § AR s By we A,B,C
65726 Sleeve - Insulator . ...vueeweiene TN A s Pk 2 D,E,F

55 Carburetor Assy (See Figure 5) ...... . A,B,C

Carburetor Assy (See Figure 6) v oo v vevvasnsan D,E,F

56 65672 Gasket - Carburefor .. uooveesvonsonsa o 1 A B,C
65672 Cankat ~/Carhurelor o o «is s oo avis s ol o ek 5 2 D,E,F

57 65821 Insulator - Carburetor ............. st on's 1 D,E,F

58 62066A Bt = PrImieT . v « oo e sl s s sl & & e Bple Gty & i AB,C
65604 Rod - Primer ..... the wiiriaw Bilaien & enEEb & me 1 D,E,F

59 110551 Screw - Hex hd 10-24 X 2-1/8 .+ v ouvvnnnvns, 2 G

60 66681 Bracket ASSY o oo vwomaes s o o sl inte e 1 G

61 Carburetor Assy (See Figure 7) « v oo v v eenn < G

62 68132 Gasket - Carburetor .........evevunenenes 1 G

63 66678 Spacer - Carburetor’ .....ss004. s P 1 G

64 68131 Gasket = SPACET &+ v v v vrvmecesssvscnsssnis 1 G

65 110553 Screw - Hex hd 10-24 x 1-3/8 . v .vvvuvuss T a2 G

66 68582 Lockplate . s T . alle s aced al e e aalalta el 1 G

67 100003 Washer - #10 5 5ce & SR 6 4 hL e ST e 4 Ehes [ N 2 G

68 66189 DIEETE o0e alni s aliozs & el S0 oh Wy ek 2 G

69 102760 Serew -Hex hd 10-24-% 1 o i ¢ a s o ecio o oo i AB
102290 Screw - Hex hd 10-24 x 1-1/8 ..... S ape s s e ok C,D,E,F
110516 Screw - Hex hd 10-24 x 1-1/8 . .+ v v v v v u v v N 1 G

70 63475 DL AEE o sn: wwir v s <wiia & Whe & 1 b A i e e ielata e 1 E,F,G
100352 Washer ~#10 .. vvevuvunas SRR T rellan'y 1 AB
64856 Washer =#10 ..o vs v 1 Cc,D

71 68203 Washer - Insulator . .......... R G T 1 A,B,CD,E,F
64856 Watahesr = ) . w50 s atuivee o & 8 wiete v e A 1 G

72 110353 Screw - Oval hd 10-24 x 3/8 e et N % 1) P 1 All

73 Fuel Tank Assy (See Figure 3) . .o v v v v v, b S A B,C,D,E,F

Fuel Tank Assy (See Figure 4) . « v v v v v v v s v ese G

T4 68130 Gasket - Fuel tank . « v e v v v v s s s v ewne 2 All

75 61680B Insulator - Fuel tank ..... T Sy R A 1 A
63396 Insulator = FUel4ank . «o v loawoias v aie s onies o e 1 B,C,D,E,F
66659 Insplator = Puel tank v« vlos o 5 0/ ool & | G

76 102289 Screw - Hex hd 10-24 X 3/4 v v v v e v v v v vvnnnnns : All

i 100352 Wagher ~#10 . v wwe s aie s i e R aataTre & A,B,C,D,E
69890 LOCKDIBEE | on o 500d o wiom sims s oe 1 F,G

8 69838 Brace - Handle . ...... I g L A R S All

79 110506 Screw - Hex hd 10-24 x 5/8 T S T e L All

80 67922 LOCKDIAEE | wiviv 5 wie o v 0 5 lsie = & e s siaie wmiars s s 1 All

81 68149 Gasket - Spark arrester . .« v v oo e s e s e oevss > ste 1 All

82 110341 Screw - Hex hd 10-24 x 1/2. T QT D T O SO 1 All

83 68194 Spark Arrester ASSY . s s ssassesn G OO 1 All

84 102290 . Screw - Hexhd 10-24 X 1-1/8 v v v v s v v v v v nns 2 All

85 110264 . Washer - #10..... is. wreteliresns R T T 2 All

86 62380 R e T A B A A o SRR S e, ot e 1 All

87 623798 v Baffle : oivs e s e e A 3 ST A e 1 All




FIGURE 1. GENERAL (CONTINUED)

MAC 1-10

Item Part Units Per Usable on
No. Number Description Assy Code
88 83105 . Body and Duct ASSy .cccscoccoosssesssnss 1 All
89 68187 . Screw - Special . casesvsses st it 1 All
90 62085A Yt = BEPOUA) « « avw « vie oo atlei x 0w a s bon sce 5 5 | B All
91 67377 BhEalfly o set s wwi o086 » 535 5 o 1 All
92 Powerhead Assy (See Figure 8) «cceoeoooensas All
SERVICE SPECIFICATIONS
Spark Plug Gap ----=r==r=-=smcommccmmmmsomo o 0.025 in.
Lamination Gap ----=-======cocmacoca——uu 0.010 to 0.015 in.
Breaker Point Gap -------===c-ccmmmmmm—mmm e m e 0.018 in.
Torque Values
Flywheel Nut «~eese-eeacanan" 240 to 300 inch-pounds.
Clutch Nut---=========eemeeeae 160 to 170 inch-pounds.
Connecting Rod Screws -------- 65 to 70 inch-pounds.




MAC 1-10

Figure 2. Clutch Guard and Starter Assembly

Figure 3. Fuel Tank Assembly



MAC 1-10
FIGURE 2. CLUTCH GUARD ASSEMBLY

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B G D E F G
Serial Up to | 27001 to | 75001and up | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2= 10- 11-
67206 Cluteh GuandlASSY viviv i wies po s o @i & o8 s amws s 1 All
1 102144 . Serew - BaradjuSting ¢« e« sa ae w s wis el aie s o 1 All
2 102067 o Nat = Hewx 10-38" | . . v c5 55 e inis o o s 5oy oe s 1 All
3 110387 . Washer - Wave ....... B e e Cota LT 1 All
4 61705 . Nt = Baradjusting . cle v s s s tie8 mor w mwii B wis 60 1 All
5 101174 . Washer - #10 .« . co o s s s 5 AN i wEe) W SVEi 8 moela e 1 All
6 67205 « Retatnerse ShielH 1 o0 v i o b sie & o fE e waiE & BEE : ) All
i § 63985 ot SEEETE = INERE e o e Te S06h: (I & w7el b BN & aie b 18 1 All
8 63986 . Washer - Thrust ....... e B oo 7wl & Ak 4 N 1 All
9 68695 o Drim -~ StATter . ve o oo s 3 e EReERal & sn)le Saeliann = 1 All
10 101136 « ROvet = BUATICL TOPE. « & vis o v =iala aieiine mie o a Wi 1 A,B,C
110470 . Rivet - Starter rope . ...+ 44 4 Sl melain s 5 Aveals 1 D,E,F,G
11 62191A « JRSETE S HAAHAIE. . wa i ane s s ma 8 el sdinlers wela 1 All
12 62190A + Handle - BAPEer ¢ v s s oo s wa e s S6 s s e B & 3 1 All
13 69964 « ROpe'= BLATEY & ¢ co v v ne s wate 2w v aa'e ety 1 All
14 68626 » Spring - Rewind ¢ oo s s 0004 ol aWalin B ST 1 All
15 63987 « Shield - Spring . « s« v v v s 4 s o & ardlie b wiea b e e 1 All
16 61635A . Bushing ~ NylIneTc.v s s vie s s s s viwss AR o 1 All
17 67207 - MGuarg = Clateh, oos v e e o we abiie w18 i s eie b 1 All
FIGURE 3. FUEL TANK ASSEMBLY
Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B Cc D E F G
Serial Up to | 27001 to | 75001and up | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2- 10- s 11-
1 66648 Fuel Tanlk ARSEMBIT feiv v s via o w0 s o6& » bei & 4o s 1 All
2 64872 Grip = Hangle | . .o cvv wn oo s vie s oo e 1 All
3 105673 Pin — Roll'8/32 /18 o i vis s 6e v 5 %6 5 5 o6 & a5 & 2 All
4 66194 Button - Primer (Choke) « « v v v v v vt v v e v e e nnn 1 All
5 63052 Button and Rod AsSy - Ofler ...« i v o s osowsees 1 A B
64871 Button and Rod Assy - Oiler . ... .. o' nesnenns 1 C,D,E,F
6 62970C Rort=: THEOEHLE < 0l « sreomomeras v s o s ane & aie: s 1 AB
65816 Rod - TREOtile: & i shi 5 oe sie v aie a a3 S aial® wies 1 C.D,E. P
i 67989 Seal - Throttle rod .. .vve v eeos ollfas DK mya & il 1 All
8 110378 Bin - Rl B/AGE 15116, v s v vs w5 snie & 5 %5 5 4 = 1 All
9 65734 Spring - Throttle return . ...... e ar ek a aia » w0 e 1 All
10 67224 UTIEREE 2 avsiv e 00 0 slarsshel i & Rovhs = misen diaars oie & 1 All
11 103672 Screw - Fil hd 8-32 x 1/2 (SEMS) « = v v v e s v v s 0 e - 1 All
12 6297T3A Wire Assy - StOp SWIitCh. ¢ e c s e s s s s v e na s s aas 1 All
13 62451 Contact - Switch .. ... o SRR LT 5 A Ty . 1 All
14 62950A Bage ~ BWICH c5.e 5 s ¢ v %5 o miaa oo & ale v one v 1 All
15 62951 Button - Switeh ... .. et I T e e e P 1 All




MAC 1-10

Figure 4. Fuel Tank Assembly




MAC 1-10
FIGURE 4. FUEL TANK ASSEMBLY

Item Part Units Per Usable on

No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B c D E F G
Serial Up to | 27001 to | 75001andup | Prefixed | Prefixed Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix i 2~ 10- 11-

| 68683 Fuel TanK ASSY « « v« s s o s s v anasss R T R 1 G
2 105673 Pin - R0113/32x9/16.................... 2 G
3 68517 Bitktin ~ICHORE ovs v vaiieswon e un b & w08 § 5 0 & 2vase. o 1 G
4 101056 "o Ring .ee 5 oe rwilie e s 1 G
5 64871 Button & Rod Assy P W e . AR (AR 5 ol ! G
6 67989 Seal - Throttle Tod « v e o sa s s s 00 s e 1 G
7 110378 Pin - Roll 3/16x 15/16 vocccavsosssnnsnsns 1 G
8 65734 Spring - Throttle return . STelN & b W & elang i 1 G
9 67224 TLIgEer oo v s snvavenn 1 G
10 103672 Screw - Fil hd 8-32 x 1/2 (SEMS) .......... o e 1 G
11 62973A Wire Assy - Stop switch . R e - il G
12 62451 Contact-Switcho.ﬂ....,...,.......,.... 1 G
13 62950A Bage - SwitCh o i v s s s awis v nns SR Y amdy o w ok G
14 62951 Button - Switch . ..... o) 5 Brval B bRl RievE Whme b e . 1 G
15 68170 Rod - Throttle «+sesoovssssvsnsssosss 1 G
16 67355 Rod. = Choke .. s s esissses aie oo 1 G
17 64872 Grip - Handle . .... e Tk B WO s i 1 G
18 68102 Extension Assy - High speed .. ....« O R T 1 G
19 110509 ¢ Pini- GrOOVE ¢ i s s s s saiaiesnimenionsssssss 1 G
20 110512 . Ring - Retaining . + « v v s v v s nnven STl A (actates i twra 1 G
21 67363 s SPPINE & einn s acel o ais sales v 4ol wisie « e 8 e i G
22 68101 Extension Assy - Idle . . .. .. am B Serere B v ¥ 1 G
23 110509 . Pin - Groove « « s s s 05055 s we) ey e e 1 G
24 110512 . Ring-Retaining . « v e v v e v s v cnnanses it 1 G
25 67363 v SPEINE acievs s 5 SN N s nce o i 1 G
26 67292 Washer ...c.iessssnsnseosansans 2 G
27 67271 Screw - Idle adjustment . .. uiscc6sas0000s00s 1 G




MAC 1-10

Figure 5. McCulloch Single Needle Carburetor Assembly
10




MAC1-10
FIGURE 5. CARBURETOR ASSEMBLY

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to | 27001 to | 75001and up | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2= 10- 11-

*66564 Carburetor Assy (McCulloch Single Needle) . . .. .. 1 AB,C

1 110397 . Screw - Pan hd 8-32 x7/16 (SEMS) .......... 5 A B,C
2 65597 . Plate - Carburetor base ......::es0200000. 1 A,B,C
3 67357 . Diaphragm Assy - Pump . ......e000 00000 1 A,B,C
4 55690B : Bepl - Caplllary s hiss oo cis alst s & s sibie v aie 1 A,B,C
5 63041 . Valve = PTimer .« oo s eioie o mm s s.= b s ala oo ses 1 A,B,C
6 104728 B e L L R A [ i< 1 A,B,C
7 110337 J P~ INTGE TONEY s« o v 4 v o 2 oo n ik b8 e E s 1 A,B,C
8 62310 cEwer - INIBT il v Ge 6 & wie @ e el e Al A e e e e 1 A,B,C
9 62923A . Spring -Inletneedle ......cocvmvaenesass 1 A B,C
10 63038 . Valve - Inletneedie <~ ecsocsniovmessamaes 1 A,B,C
11 62308A . Plunger - Primer...... = o SO e SRR 1 A,B,C
12 11086 . Spring - Plunger ......:.:sccs 0000080505 1 A B,C
13 63037 . Beat - Primer valve .....:coso 00 cavosssas 1 A B,C
14 63038 . Valve - Primerneedle . ...:..uo 0000860 0ses 1 A B,C
15 63039 . Spring - Needle valve .....ccocceanunnnns )} A B,C
16 101056 o HERRIMEEN, o oiae e = caas o min w Bw ATREE 8 e AL E e e 1 A,B,C
1y 105606 o MOHRING o o 4 55 e 5 shal i s ais e miatea i 4 % e ol 1 A,B,C
18 62971 . Screw - Long locking adjusting . ............ 2 A,B,C
19 104245 » Pin > ROl 1A X172 os s vamesimnsmios sipas e 1 A,B,C
20 62939A . Spring - Idle gOVErnOr . . « « v v oo s nw o s av e 1 AB,C
21 103934 . Screw-Pan hd 6-32x1/4 (SEMS) . . . ..o v v 1 AB.C
22 62938 « Clip/- Throtle'shaft . . . c ot v siw s v v o an v v 1 A,B,C
23 62343A o Lover — ThroBIe s s v s oo s s sin s aiols ¢ sre s ae 1 A B,C
24 104814 . Screw -Pan hd4-40x1/4 (SEMS) . .+ v v v v v v o 1 A B,C
25 62290A v BHEATE—=THROtHE . o e cslain s s aoe s o s lovw o e 1 A B,C
26 62976A « Needle- MeteTiZ « s « o ¢ o 5is o s 2is o sioin a 50 o o0 1 A B,C
27 62291A . Shaft Agsy - Throttle . ....ccevcinevsaiasnn 1 A B,C
28 62975 o Bwivel ~Nesdle fie i s o mis a s e s il aa mie s e 1 A B,C
29 63019B . Body Assy - Carburetor ........ec0000«5. 1 A,B,C
30 62433B v s Sa I ATDUTEEOT iy ) vrellhial s stadehi we: bl wceiiv = s 1 A B,C
31 62295D . o OPHHOD S MIT L o el e B 8 8 B e e 14 A,B,C
32 66569 P & 5 6 1o (s A1 [ e R T S e SR P 1 A,B,C
33 62288A . « Bushing - Throttleshaft .. .....00. 0000 1 A B,C
34 62368 . . Bushing - Throttleshaft . ...<..cac0ue s 1 AB,C
35 67062 Seal - Aircleaner. Bd . « « « oo v ain 02 » G € CECE @ D T 1 A/B.C

* Same as Carburetor Assy #66503 (Figure 6), except includes Stud #62433B and Primer Rod #65851.

McCULLOCH SINGLE NEEDLE CARBURETOR ADJUSTMENT

1. Turn Lo Speed screw counterclockwise until it no longer touches stop and butterfly can be completely closed.

2. Hold finger against closed butterfly and turn Lo Mix needle clockwise until butterfly starts to open. Turn the
needle counterclockwise three turns.

3. Hold finger against closed butterfly and turn Lo Speed screw clockwise until butterfly starts to open. Turn
the screw one half turn more.

4. Turn the Lo Mix needle in or out (leaner or richer) to obtain a smooth rapid acceleration. Roll the engine
right and left, bar up and bar down. Check for smooth idle in all positions and adjust Lo Mix needle as
necessary.

5. Set tension on the idle governor spring so that the engine idles smoothly in all positions and after any change
in position. I chain moves after position change, reduce tension.

6. Adjust Hi Mix screw for maximum power under load. Make sure that when trigger is released the engine
does not speed up before returning to idle. Turn screw clockwise until engine slows down immediately after
trigger release. DO NOT TOUCH LO MIX NEEDLE. ADJUST FOR HIGH SPEED OPERATION WITH HI
MIX SCREW ONLY.

7. With throttle in wide open position, adjust Hi Mix screw to set butterfly in horizontal position. Now turn
screw clockwise until butterfly just starts to close.

8. Set tension on idle governor spring to hold butterfly slightly open.

11




MAC 1-10

Figure 6. McCulloch Double Needle Carburetor Assembly

12




MAC 1-10
FIGURE 6. CARBURETOR ASSEMBLY

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to | 27001 to | 75001and up | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2- 10- -
66503 Carburetor Assy (McCulloch Double Needle) . .. .. 1 D,E,F
1 110397 . Screw - Panhd 8-32 x7/16 (SEMS) + . ..o v v ... 5 D,E,F
2 65597 . Plate - Carburetor base ... .::ccsooseessss  § D,E,F
3 67357 . Diaphragm Assy - Pump ......eo0uueusees 1 D,E,F
4 66796 . B6al ~Caplllary . . v s s os s st s s pivan avebine 1 D,E,F
5 63041 i NAIVE -"PRIMET ;o e ihateie s aie = seare & Blein e el 1 D,E,F
6 106136 L © L < T O T 1 D,E,F
i 65868 . 86t - Ball and 868t . v s wae s wasnn ein e m e 1 D,E,F
8 66153 o o BBAE v otle e e By §wa @ G A e ST 1 D,E,F
9 61151 i BRIE i s @b ¢ arain seate VBT b wiale @ e 8 oimiele 1 D,E,F
10 104728 o Herew = B3R AM . o h s v vl e e e e 3 1 D,E,F
11 110337 o P ~INISETEVEL o o vc s 5 6 5 ais s e o miale s e o 1 D,E,F
12 62310 o LieVer =INleL o o ¢ oo ¢ o v oo o o9 0 4 4 mia s e % 1 D,E,F
13 62923A . Spring -Inletneedle ......cviviiainessas 1 D,E,F
14 63038 . Valve - Inlet needle .......... &a B S G L D,E,F
15 65677 . Retainer - Primer PIUZ « o o s o s s 505 so s o als s s 1 D,E,F
16 65617 o Plug = Primer .. vous o 4 e Slaiel aleiie Hiele e 1 D,E,F
17 105617 OB L e e oA e 4 s RO T 1 D,E,F
18 101289 o AN ~RBEAIINE =  S s bl s ek e e e 1 D,E,F
19 65859 e SprIng ~PIUNEET v« oo 4 50 58 50« o0 s 5 24 o0 1 D,E,F
20 66552 o PIUNge? -~ PPHNGY i o s 55 o 5o aaie s sio v+ mins s 1 D,E,F
21 66551 ORISR . s B L e S e R 1 D,E,F *
67116 « Seal - "V'" packing . .00 an Sha el v & w it v 1 D,E,F
22 110483 - Borew = AdJUEtInE /s « s v v s amrre b s s sy D D,E,F
23 65445 . Needle - Mainfuel ...ccoocssasossssnsns 1 D,E,F
24 104001 v TG L L e e e e W L T P S N 1 D,E,F
25 104814 . Screw-4-40X1/4 (SEMS) . . . c v s v s ssansnan 1 D,E,F
26 62290A o PIRbel = THIOHIE . s o o0 5 siate s wie o s alisie aiaials = 1 D,E,F
27 104814 . Serew-4-40x 1/4 ISEMB) .2 . ; cos s 55 o Biw e s . 1 D,E,F
28 65430 . Bever - Throtle . ... <.cus g Sr s 1 D,E,F
29 65431 . Needle - Metering .. cccoovocscaosasiasas 1 D,E,F
30 62975 . Swivel - Needle ........... N T . | D,E,F
31 65428 . Shaft Assy - Carburetor ......... o5 @ e & e 1 D,E,F
32 66504 . Body Asgy - CarburetoI’ .....cecceesacasss 1 D,E,F
33 65432 e v ODPIICE ~KIT o5 T 5 wiers w o 8 o) s & S5 = o 1 D,E,F
34 66569 « « Orifice =Fuel . . ... .50 S e R & wiie 1 D,E,F
35 59796 ¢ e OTIRINGE S e ewe v e B e W e e 0w e e e 1 D,E,F
36 65724 o o BOR= CArburetor /v a v + sivie = wow b ams samm 1 D,E,F
37 62368 & o DUSHINE 55 v e e 5 8 e & R E S e E e e e 2 D,E,F
38 67062 Seal - Aircleaner Stud . « v s s o s v 00 s e a s v an s i D,E,F
McCULLOCH DOUBLE NEEDLE CARBURETOR ADJUSTMENT
1. Turn Lo Speed screw counterclockwise until it no longer touches stop and butterfly can be completely closed.
2. Hold finger against closed butterfly and turn Lo Mix needle clockwise until butterfly starts to open. Turn the
needle counterclockwise two and one half turns.
3. Hold finger against closed butterfly and turn Lo Speed screw clockwise until butterfly starts to open, Turn
the screw clockwise one half turn more.
4, Turn Hi Mix needle clockwise until resistance is felt, then turn the needle counterclockwise two full turns.
5. Turn the Lo Mix needle to obtain smooth rapid acceleration every time without faltering. Check for smooth
idle for all positions of the saw and readjust the Lo Mix needle if necessary.
6. Adjust Hi Mix needle for maximum power under load. Turn the needle in for leaner and out for richer mix-
ture. Do not adjust the needle for leaner mixture than necessary to obtain smooth, even running under a
cutting load.

13




MAC 1-10

Figure 7. McCulloch SDC-2 Carburetor Assembly

14



MAC 1-10
FIGURE 7. CARBURETOR ASSEMBLY

Item Part Units Per Usable on
No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to 27001 to | 75001 and up Prefixed | Prefixed | Prefixed | Prefixed
Numbers 27001 75001 Without Prefix i 2= 10- 11-

67379 Carburetor Assy (McCullochSDC-2). ... vt v .. 1 G
1 67501 w SCPEW = PUMPICOVEL ¢ @ cuis ooi o s aow siaie s & sl & s 4 G
2 83760 s COVET — PUMB| 6 sos 5.5 0050 bis e 5 54 & »is 5 & wiw 5 e 1 G
3 * 67495 « Gagket = CORBE ¢ os s woa v b v o wis ¥ siels & s s 1 G
4 *83114 s Diaphragm -~ Fuel DUpP-. « « o o o sis s w0 o s ola s @ 1 G
5 *47690 o SCEEW <-BPlate .+ oif im0 siai s 0 bos o aon s i 3 G
6 67487 s, igte = FRIGEHIBI 0T & a) s vl 0 oadtite s sie £ 6 s o s 1 G
T 67489 DTG L R R TR e I 1 G
8 67486 o Snaft Ansy - THROtR ¢ a0 e veis vin s sis o v i s s 1 G
9 67490 . Plate - Choke ........ S B L I S 1 G
10 67488 - Bhatt ABEY ~'OHOKe i i « wiale wirisvavis e sie s s ais o s 1 G
11 *100302 . Ball = Choke Irietion . « wc x < v v s mie s sn s+ oo 5 1 G
12 * 67504 o ST = CHORE L o ie v s e e b S el BN £ 6 v e el 1 G
13 * 67506 - Needle = High BDEEA! . . « v < oiein s wis s sie & o e ale 1 G
14 * 87505 . Needle -Idle ....... O AN e s e 1 G
15 * 67602 o IDpEing ~Needla | 50y b ik s e s e e e s e b 2 G
16 70798 . Screw - Diaphragm COVET ... .evwwoeeon s 4 G
17 83761 . Cover - Diaphragm . ........ S el T S e 1 G
18 * 67499 . Diaphragm - Metering . . « « v v o e v o v e e v vwwn- 1 G
19 * 67496 « 'Gagkel ~ DIaDRFAGTAL & o a5 « wiv o 5ie v siais & Bisis 1 G
20 * 67500 . Screw - Lever pinn . ... i . i b e aia s nn e 1 G
21 * 67508 i I L = [ 1 G
22 * 67509 wpliever = MebeTIRE o v ulininsle i) meace o sia o a4 ous o s 1 G
23 * 67503 O b R O o T 5 1 G
24 * 67491 . Valve - Needle'e . oo v as o o e Ak e A 1 G
25 67483 » Body Assy - Carburetor . ,.....ccec 000004 1 G
26 *71690 o v Plug= BB (e e s o B & e 1 G
21 * 69506 v o PIOE =518 . . .e o ties s e Sl ale enoal o 1 G
28 69203 v & DOREBSEY 5 o v b sy ik 0l & SR 8 EeTE GUatE s 1 G
29 69204 . . Valve ....... a0 o o D P e T s e 1 G
30 * 67507 = » poreed —Fuel o vv sai s i oie sile acalhalale 8 1 G
* 67482 GRAKEE e 5 o0l s s oo hae oaeh m eiles ac e ¥ 2 ee R G
67481 DRI KAE 5 ¢ 5 b x vk s e mle o R e aSice e FEE R G

* Indicates parts included in Repair Kit, P/N 67481

McCULLOCH SDC-2 CARBURETOR ADJUSTMENT

1. Carefully turn both the high speed and idle needles clockwise until resistance is felt, then turn both needles
counterclockwise one full turn.

2. With engine warmed up, adjust the idle speed screw in or out until the engine idles just below clutch engage-
ment speed.

3. Adjust the idle mixture needle in or out (leaner or richer) to obtain smooth, rapid acceleration every time
without faltering. If necessary, readjust the idle speed screw.

4, Adjust the high speed mixture needle for maximum power under load. Turn the needle in for leaner and out
for richer mixture. Do not use any leaner setting than necessary to obtain smooth, even running when
cutting wood.

15




MAC 1-10

Figure 8. Powerhead Assembly

16




MAC 1-10
FIGURE 8. POWERHEAD ASSEMBLY

Item Part Units Per Usable on

No. Number Description Assy Code
MAC 1-10 SAW - USABLE ON CODE
Letter A B C D E F G
Serial Up to | 27001 to | 75001and up | Prefixed | Prefixed | Prefixed | Prefixed
Numbers| 27001 75001 | Without Prefix 1- 2- 10- 11-

1 101391 Nut -Hex 3/8-24 .+ v vuuesone 1 All
2 61737TA Flywheel AREY as oo 5 o s, & widis dl i@ & 9Te) %% B8 & s 1 All
3 103879 Koy = WODAINEL o v « 0w v w0 ss v o« 4 0he e ok i 1 All
4 67057 Washer - THIUSE & ¢ v« s/ s b el & $ala 6 a6 5 o008 o o 1 G
5 67056 L e S O 1 Fe Sl P = & 1 G
6 67054 Washer - Thrust .. e R R L 1 G

7 101965 Screw - Fil hd 10-24 X 7/8 (SEMS) « .. v vvvnnn. 2 A,B,C,D,E,F
110127 Screw - Hex hd 10-24 x 7/8 (BEMS) v v v v s s vns 2 G
8 100002 Washer =#10 ..o« v no Saieh slminvias 2 A B

100003 WERHER =B . ¢ « ol bt s & S s s s 2 C,D,E,F,G
9 51253 Hetainer = Walll . ¢ o amlerxieie  oiw mdatis o et lots v/ 1 All
10 68164 Lamination ASSY + + v v v s s v e o ANy e e w i All
11 62819 Wire Assy - Ground . « « + . e o SO Aol 1 All
12 69344 Wire Afgy — PEIRATY & o uaw o 5 s o sle e bliels aiee e s 1 All
13 69798 Coil & Terminal ASSY . osesaasansensesanss 1 All
14 69966 . Wire Assy - Spark plug . . c v v v v u e % % s 1 All
15 62932 e o CONDECIOT v o wale: o stn » a1 v 2 4a & sk s o's 1 All
16 62926 o v BOOL sias e 1 All
17 67127 sl v OIERVE s e se ke B e e e e e & 1 All
18 63097 el g T e S e et SRR e ae B B B e 1 All
19 110349 Serew ~RAhd8+32x 8/4 o vvevenwsonvewman 1 All
20 62362 Cover - BreakeIr bOX ... ecoeesosasenes i 1 All
21 100298 BIE = HEX B=32 & 5 ¢ wis & & ain s oo v o iie s & 6k aia s s 1 All
22 62365 Spacer - Breaker SCTew . . v vessssnssoas S 1 All
23 110346 Seraw - Hex hd 6-32 % 3/4 . i vceisoneassssinss i All
24 100934 Screw -RAhd 8-32X3/8 c.vevrsvcasnnsnnes 2 All
25 105976 WRHHOD = HB 5 v s o6l s o mie & Bl & alaha e wias wisia) « 1 All
26 105249 Screw - Rd hd 8-32 x 3/8 (SEMS) v vvvevensnnas 1 All
27 100080 Washer - #8 ... oo vvee 3 G
28 61650 R R A T e e e e Ve A T 1 All
29 62363 BrOakeP Y Jree ¢ o o wiele viare & aminiw Ge s 8 E e . 1 All
30 54184 WWIDEE v 5 on e wisie s aiat vy 1 All
31 62361 Bt =~ BTealBls oo s eoiiin 500 ¢ Sa f ¥ vime siehels s e 1 All
32 67051 BoAl o vaie wenon s owe & e W A s Sl s . 1 G
33 110623 Screw - Hex hd 8-32 x 1/2 .................. 2 Al
34 100955 Nutl - HexB-32 . vuwiv s snvesenas ot ) m A e 1 All
35 62261A Housing - PUump. . « s v 2 o s » S CTER L AR £ e T 1 All
36 62262 Cahi = HOUBIE v o e v acmmon e o elaee s mie sl howie me 1 All
37 62266 Plunger - Pump ..... SR e B AR e e RS s Nake 1 All
38 101056 WY RIBE o w » woe T T 1 1 All
39 66687 SPEInE v s RO A SR 1 All
40 62230 CABKETL 5 o o et R et e il All
41 62909 Valve ««oies T Y S s e T e PR s 1 All
42 110291 Screw - Pan hd 10-24 x 2- 5/8 o B P e L e = 1 All
43 63072 Cover'= O 180K i« ivs s vieis @ als v siais e voaam e 1 All
44 62116 Gaglet < COTeT o i 4 sk s boeis s ain 5 5iaie s ok ¢ Pk 1 All
45 57129A Cap = O tank o oo 5 wie s o s 1 All
46 101148 RO RINE & ¢ ¢ o0 0 4 w0 ¢ Gin w5 ss T PR e 1 All
47 62123B Hose Assy - 0il ....ccecennnsennan 1 All
48 51506 . Screen - Hose ...vusuve S5 5 hn A e i s) o) e 1 All
49 110333 Screw -Oval hd8-32x1/2 ., ..... A e e 3 All
50 62274 Gasket - PulSe puUmMp .« s s s o s s e v s s s s 1 All
51 68711 Body Assy - Checkvalve ......040. o T 1 Al
52 68714 . Screw -Special ... iessenr st asanes 1 All

17




MAC 1-10

FIGURE 8. POWERHEAD ASSEMBLY (CONTINUED)

Item Part Units Per Usable on
No. Number Description Assy Code
a3 63034 « Spring - Check ValVe « .o e oo s co n s anas I B 1 All
54 100071 o BAIY o wiv s sl o was s von i diais s & Badebaaveis < b All
55 62065 Bolt - Bar mounting . « « v v . . . e Satas s S e A 1 All
56 67908 Crankcase ASSY +.evvossann A= s wtel st aan o All
57 62105 v SeTeW ASEY ~ BaAlIAE « v o siw vy win s & w e 4 All
58 62842 « Washer ~'SealiNE « ; « ani s 4005 s 55§ sdie 45 s o 4 All
59 110288 . Screw Assy - Hex hd 8-32 x 3/4 (BEMS) « 4o suas 3 All
60 110618 . Screw Assy - Hex hd 8-32 x 1-3/8 (SEMS) ..... 1 All
61 100010 « Pin-Cotter ...... NSRRI P 1 All
62 61649 Bin =/ PIaton v ss s aveis & Sle- s & ST T O 1 All
63 69212 Piston Assy (Standard) .. .o vevevunnnn s e 1 All
64 62814 . Ring Set - Piston (Standard) . .. «v v vewnaan =1 All
65 103512 . Bearing-Needle .....c000004. o e v erme e | B All
66 65401 Connecting Rod ASSy « .. vsvaos. R T T dhvial 1 All
67 61627A . Screw - Skt hd8-36x1/2 .......... LR 2 All
68 63225 . Roller - Needle (Setof 20) ...... S e = 1 All
69 61618 ey e e amwrelollaa o RE T Mgl 8 oy 1 All
70 110276 Retainer - Bearing ........ LA D e T e 1 AB

63464 RINE =~ SNAP v v v vvvvsennnnnnncasoaeannes 1 C,D,E,F,G
71 110348 Betring - Ball. | oii ¢ 2050 s o sisaiaes & = alnsatel wee ok 1 AB

63429B Bearing - Ball ....... R I e A w mokla . 1 C,D,E,F,G
T2 110260 Oili'Seal v i s s an SR GRS B NG © ST Bl e 1 All
73 104357 Bearing - Needle . v v v v vt v v e anns T e 1 All
74 *63336 CLanlERait Lo wiin & « o s alabe 5 i s R B e 1 All

18

*See Service Bulletin 1464




MAC 1-10
ACCESSORIES

Part Usable on
Number Description Code
69210 Piston Assy - 0.020 in. oversize ... .. v00s 0545 All
62813 . Ring Set - 0.020 in. oversize ......... o All
103512 s ‘Bearing - Needle (2) < vvis s win v ain s miae asins e All
69211 Piston Assy - 0.030 in. oversize ....ceso0 o004 All
62812 . Ring Set - 0,030 in, oversize ....:.seessaees All
103512 . Bearing - Needle (2) ...... e O e . All
63432 Spark Plug ~ AC CS 42T ..o c s s wes AT $e All
65778 Spark Plug - ACCS 41T ...v0aw e 5 A 0 All
65529 Kit -~ Reed Spark Arrester . ..., e. oo asseos All
69058 Kit - Wrap-around frame . ...+« 00 04 0. i sl N e All
63341A Kit = Spike . . 00 s aind v ne All
65325 Bafle™ AETHAE . uh § siars o w0 £ 5o s 508 & e w0 All
65712 Guide = TIMIRG v v sv ks a s s v s o el All
63746 < o T T e i o 2 e e e v (e e R S et v s All
62827 Wrench - Screwdriver ......ev 0004 R All
66285 Manuil - OWNEPIS . o'y « wis s v /sia s o006 s win & sien o D,E,F
83434 Manual - OWner's . ..«.eeeeeces G
63084 Manual - JHop. & < s oh e s s sew . arall = § e ity All
40:1 TWO-CYCLE 6oz.can  #78960 CHAIN SHARPENING TOOLS e
6-pack #78961 The @ shows which tools (0| o
MOTOR OlL 160z.can #78963 are used on chains ..... z § ;-: % ?;
Reduces smoke, 6-pack  #78964 ~1/8" round 5
carbon and engine wear. lgt.bottle  #110626 McCULLOCH F"'ES 5//32" round : ®
CHAIN, BAR AND e o
1qt. bottle #110631 7/32'' round ®
SPROCKET OIL 1/4" round ®
Specially designed for 9/32" round
extra lubricatig:n of bars Caseof24 #110632 8" flat oo e®e0
and chains. 6' flat safety |®|® |®|®

BAR GUARDS Protect bar and chain FILE GUIDE &FILE

ol o === #67750 (1/8" round) |@

n h ARG #60950 (7/32-- round) ®
A) 1 de bars #56927 = (Also holds 3/16 e |@

R and 1/4" round)

(B) narrowbars #64930 DEPTH GAUGE TOOLS
E E (C) MAC10-16,20%66544 2 #56218 .025-.040"
g #56241 ,045-.060"
ngld Yellow Plastlc (D) PM6-12,16" #83124 #64198 .035-.060"

- #64359 .045-,050"
LOCQUIC AND LOCTITE #67688 .015-.020"
Primer. Cleans,

Sealant, bonding #67680 .025-,030"
degreases, and

agent
g FILE-N JOlNT Assures correct filing
accelerates curing. angle, height.

Black Polyvmylchlorlde

10ce plastic

7-1/2 oz. spray can. bitle #61034 |®|©|®|® |®
#69794 #67537
SPRAY PAINT m -
BREAK ALL #61753
Black Yellow CHAIN BREAKER Instructions
120z.can  #103503 120z.can #102249 Required when included,
Caseof 12  #103400 Case of 12 #102464 repairing chain.

19




